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LUT RIS m ik R A A iR it R #2528 (The following sample(s) was/were submitted and identified by the applicant
as) :
AR (Sample Submitted By) :  KIYOMINE METAL INDUSTRY CO., LTD.

& (Sample Name) :  COPPER

¥ mELSR(Style/Item No.) ;. C5210

Wzt H(Sample Receiving Date) : 15-Apr-2024

RIEE HA & (Testing Period) : 15-Apr-2024 to 22-Apr-2024

BB EK (Test Requested) RIBEFISRE - £2%RoHSIE<2011/65/EU Annex IFRIERER - 85 ~ & - ANBE -

(As specified by client, with reference to RoHS Directive 2011/65/EU Annex ||
to determine Cadmium, Lead, Mercury, Cr(VI) contents in the submitted

sample(s).)
B SR (Test Results) i #EZ B F—HE (Please refer to following pages.)
#  &#(Conclusion) 2 RIBEFATRENER - HiF - i8R - NERWRAFEERFTERoHS 2011/65/EU

Annex [IZZPR1EZEK - (Based on the performed tests on submitted sample(s),
the test results of Cadmium, Lead, Mercury, Cr(VI) comply with the limits as set
by RoHS Directive 2011/65/EU Annex Il.)

chey (Fogs°
Troy Chand / Department Maigager

Signed for and on behalf ox2wk
SGS TAIWAN LTD.
Chemical Laboratory - Taipei PO SR
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BIFEBAIFUR (Test Part Description)
No.1l : i E (COPPER COLORED METAL)

HE4ER (Test Results)

HHIER A A E B MDL #HR PRIE
(Test Items) (Method) (Unit) (Result) [ (Limit)
No.1
#® (Cd) (Cadmium (Cd)) £3Z|EC 62321-5: 2013 - DIEEREER | mg/kg 2 n.d. 100

BHHEEE AT - (With reference to IEC
62321-5: 2013, analysis was performed

by ICP-OES.)
5 (Pb) (Lead (Pb)) SEIEC 62321-5: 2013 - LI EIBA @ | mg/kg | 2 183 | 1000

BEINEE DT - (With reference to IEC
62321-5: 2013, analysis was performed
by ICP-OES.)

7& (Hg) (Mercury (Hg)) £2|EC 62321-4: 2013+ AMD1: 2017 - | mg/kg 2 n.d. 1000
PUREFB S BERBHHEREE DT - (With
reference to |EC 62321-4: 2013+ AMD1.:
2017, analysis was performed by ICP-

OES)
NE#& (Hexavalent Chromium) Cr(Vl) [£%EIEC 62321-7-1: 2015 « DIEESME-TIR | ug/cm2| 0.1 n.d. -
(#2) HANIEERT AT - (With reference to

[EC 62321-7-1: 2015, analysis was
performed by UV-VIS.)

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at https://www.sgs.com.tw/terms-of-service

and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at https:/Avww.sgs.com.tw/terms-of-service. Attention is drawn to the limitation of

liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its
intervention only and within the limits of client's instruction, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from
exercising all their rights and obligations under the transaction documents. This document cannot be reproduced, except in full, without prior written approval of the Company. Any
unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise
stated the results shown in this test report refer only to the sample(s) tested.

‘ R FHEREHEEEE AL LI 255 (+886(02)2299 3030  1+886(02)2299 3237
SGS Taiwan Ltd. SiEEERRRIERAE | 25 Wu Chyuan 7th Road, New Taipei Industrial Park, Wu Ku District, New Taipei City, Taiwan
|

Member of the SGS Group



p

Te

St Repo rt %A (No.): ETR24402570 HEA(Date): 22-Apr-2024 BH&\(Page): 3 of 5

KIYOMINE METAL INDUSTRY CO., LTD.
SWALLOW TOWER 7F 13-5 KURAMAE 2-CHOME TAITO-KU TOKYO 111-0051 JAPAN

fHst(Note) :

1

ur b ow N

mg/kg = ppm ; 0.1wt% = 0.1% = 1000ppm

. MDL = Method Detection Limit (75 %18 RITRIEE)

. n.d. = Not Detected (Rt&H) ; /N\FiEMDL / Less than MDL

. "-" = Not Regulated (F#1&1H)

. (#2) =

a. ENEIRAERAMROL ug/cm? - BREmMERE2A/NELR - (The sample is positive for Cr(VI) if the Cr(VI)
concentration is greater than 0.13 pg/cm?. The sample coating is considered to contain Cr(VI).)

b. ERNEHEERBNd. (BE/NFR0.10 pg/cm?) - EREBAZ/NEE - (The sample is negative for Cr(VI) if Cr(VI) is
n.d. (concentration less than 0.10 pg/cm?2). The coating is considered a non-Cr(VI) based coating)

c BANEBRERNR 010 % 0.13 ug/cm? ¥ - BEBREZERESH/NER - (The result between 0.10 pg/cm? and
0.13 pg/cm? is considered to be inconclusive - unavoidable coating variations may influence the determination.)

. BRIESBIMEA - 2HILAC-G8:09/2019 - IRAME _T(w=0)BIRRIETHSEHE ; RBIARR - FEUHERZH
EH LU 4 REPREMELE - (Unless otherwise stated , the decision rule for conformity reporting is based on
Binary Statement for Simple Acceptance Rule (w=0) stated in ILAC-G8:09/2019. According to this rule, the
judgement of conformity is based on the comparing test results with limits.)
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%85 (No.): ETR24402570

HEHA(Date): 22-Apr-2024

E2EREE / Analytical flow chart of heavy metal

REBEUTHRER ZIFY - BRETEAR - (NERUETERI )
These samples were dissolved totally by pre-conditioning method according to below flow chart.

( Cr®* test method excluded )

BHE(Page): 4 of 5

I BUE - EfFtkm / Cutting - Preparation

v

| AlEtEmE S / Sample measurement

| 8 P/s8 Cd/R Hg

FATUBCHAR 5/ BARMRETTROERR
Acid digestion with microwave / hot plate

v

B8 / Filtration

v

A% / Solution —I l 378 / Residue

v

|

7 fHEE Cr(VI)

v

I FFEE / Non-metal |

| ®m/Meta |
v

$BIKZEHY / Boiling
water extraction

¥

RAERIERR/

Cool, filter digestate
through filter

ABS/PC/PVC | Eift#5/Others
v v
BERAE / £ 150~160°CF
Dissolving by JH{E / Digesting
ultrasonication at 150~160°C
v v
EB0°CIFIF P ER HUKE /
#1E / Digesting at Separating to get
*Cby . aqueous phase
ultrasonication |

1) ERBEREE / Alkali fusion
2) EEEEARE /HCl to dissolve

l

DR FERE S BER R FT I GEE D4/
Analysis was performed by ICP-OES

v

4% / Data

I

v

I 2 pH/ pH adjustment

v

A EE8E / Add diphenyl-
carbazide for color development

v

MAZEREE /
Add diphenyl-
carbazide for color
development

v

PURSNE-TIR SR

v

% BAEGRBRE

Pl e-aIR e - BREREA
TETE 540 nm HYIRWLEE /
Measure the absorbance at
540 nm by UV-Vis

540 nm KR ULEE /
Measure the
absorbance at
540 nm by UV-Vis

spectrophotometer spectrophotometer
7 v
I 4% / Data l | 815 / Data |
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* RAPWAREER - AIRRABREH 2 m/ 5B M. *
(The tested sample / part is marked by an arrow if it's shown on the photo.)

ETR24402570
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** 3R ELE (End of Report) **
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